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INNOMASTER HOME (ZHONGSHAN) CO.,LTD
THE 5TH OF NO.2 SHAGANG DONG ROAD, GANGKOU TOWN, ZHONGSHAN CITY,
GUANGDONG PROVINCE, CHINA

Sample Description : LCB WALL PANEL

As above test item and its relevant information regarding to the submission are provided and confirmed by the
applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability,
reliability or/and integrity accordingly.

Sample Receiving Date . Nov 14, 2024
Test Performing Date : Nov 18, 2024 to Jan 24, 2025
Test Performed . Selected test(s) as requested by applicant

Test Result Summar

No. Test item Test(s) Requested Result(s) Comments
. - ISO 4586-2:2018(E) Clause 30 Refer to next
1 Resistance to staining . . /
& Client’s requirement page(s)
2 Micro-scratch resistance EN 16094-2021(E) Procedure B Re;z;:;(g)ext /

Resistance to artificial ISO 4586-2:2016 Clause 35 &

3 weathering (Exterior grade ISO 4892-2:2013/Amd.1:2021 Refer to next /
Ia?ninates) 9 Cycle 1 and ISO 105-A02:1993 page(s)
Cor2:2005

For further details, please refer to the following page(s)

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Shunde Branch

Scan to see the report

SDHL2411021 87701 HI
Verification:
check.sgsonline.com.cn

Peter Zhao
Authorized Signatory
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Test Information:
Sample Description: See photo
1. Test item: Resistance to staining
Test method: ISO 4586-2:2018(E) Clause 30 & Client’s requirement
Test conditions:
Step A: place a small amount of pollutants (e.g. 2 ~ 3 drops) on two horizontally placed test pieces, and
cover the glass cover plate on the surface of one of the test pieces.
Test result(s):

Test liquid Condition Appearance rating
Step A, 16~24h (Normal Uncovered 5
Acetone atmospheric temperature)
P P Cover 5
Sodium hydroxide Step A, 10min (Normal atmospheric Uncovered 5
o .
(25% solution) temperature) Cover 5
Hydrogen peroxide Step A, 10min (Normal atmospheric Uncovered 5
o .
(30% solution) temperature) Cover 5
Carbon black suspension in paraffin | Step A, 10min (Normal atmospheric Uncovered 5
oil (Shoe polish simulant) temperature) Cover 5

Note: Appearance rating scale refers to ISO 4586-2:2018(E) Clause 30.7, as follows:

Appea_lrance Description
rating
5 No visible change.
4 Slight change of gloss and/or colour, only visible at certain viewing angles.
3 Moderate change of gloss and/or colour.
2 Marked change of gloss and/or colour.
1 Surface distortion and/or blistering.
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Original sample

Acetone (Uncovered) Acetone (Covered)

Sodium hydroxide (25% solution) (Uncovered) Sodium hydroxide (25% solution) (Covered)
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Hydrogen peroxide (30% solution) (Uncovered) | Hydrogen peroxide (30% solution) (Covered)

Shoe polish (Uncovered) Shoe polish (Covered)
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2. Test item: Micro-scratch resistance
Test method: EN 16094-2021(E) Procedure B

Test condition:

Scrub material: Medium fine

Total load mass: (413%£2) g

Speed: 48 rev/min

Number of rubs: 160 rubs

Test result:

Appearance Resistance class Conclusion

No visible scratches MSR-B1 /

Note: According to the standard EN 16094-2021(E) Table B.1, the grade classification is as follows:

Resistance class Scratch picture Explanation

MSR-B1

No visible scratches

MSR-B2 Only few scratches
1
e .
MSR-B3 , Many well visible scratches
A great many well visible raw and
MSR-B4 fine scratches,
Lissajous figure partly visible
Mix of Lissajous figure and great
MSR-B5

many scratches,
mat abrasion like area in the middle

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole
responsibility is to its Cllsnt and this ds does not parties to a transaction from exercising all their rights and obligations
under the tr i its. This cannot be reproduced except in full, without prior wntten approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or app of this d itis and offenders may be

to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) lested and such
sample(s) are retained for 30 days only.

Attention: To check the wulhenllclty of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.c

1-2IF., Building 1, European Industrial Park, No.1, ShunheSuuth Road, Wusha, Daliang, Shunde District, Foshan, Guangdong, China 528300 t (86~757)22805888 www.sgsgroup.com.cn

HE R BUBRERAREENEREVHRBRERZMABRISHAILE-STRER. 2B #4: 528300 t (86-757)22805888 sgs.china@sgs.com
T

Member of the SGS Group (SGS SA)



Test Report

No.SDHL241102187701HI Date: Jan 24, 2025

3. Test item: Resistance to artificial weathering (Exterior grade laminates)
Test method: 1ISO 4586-2:2016 Clause 35 & ISO 4892-2:2013/Amd.1:2021 Cycle 1 & ISO 105-A02:1993

Cor2:2005
Test conditions:

Test cycle: 1SO 4892-2:2013 cycle 1
Irradiance: (0.5140.02)W/(m?:nm)@340nm
102 min light at (65+3)°C BST, (50+10)% RH

18 min light and water spray
Filter: Daylight-Q
Exposure period: 1500h

Test Result:

Page 6 of 7

Sample Appearance Rating

A 4

Note:

According to ISO 4586-2:2016 Clause 35, the Appearance Rating was determined under the D65 standard light,
with the following rating scale:

— Rating 5: No visible change.

— Rating 4: Change of gloss only.

— Rating 3: Hairline surface cracks and/or erosion of surface.

— Rating 2: Surface cracks.

— Rating 1: Blistering and/or delamination.
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Original Sample Reference sample Tested sample
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# Co, Lid

***End of Report***
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